TEST REPORT

Reference NO.........cccceenee. . WTD22D12264616W

FCCID oot : 2ALCVCKSWO0555

Applicant.........cccooiieen. : Emerson Radio Corp.

Address.....ooceeveeeeeieeiiieee. : 959 Route 46 East, Suite 210, 2nd Floor, Parsippany NJ 07054, USA

Manufacturer .........ccc...... : WING HING ELECTRONICS CO LTD.

Address....coocceveeeeeiecinieneen. : 22 Ying Bin Boulevard, Xinfeng County, Ganzhou, Jiangxi

Product.....cccccoveiieeiiiiieenns : Alarm Clock Radio

Model(S). .ccovvrerereeeeeeiiieee : CKSWO0555, CKSWO0555X (where X denotes different LED display
colors or cosmetics )

Brand Name........c.cccceeveee : Emerson

Standards........cccceeeeviieennn. : FCC 47CFR Part 15 Subpart C

Date of Receipt sample .... : 2022-12-30

Date of TeSt ....cccovvvvveernen. : 2022-12-30 to 2023-03-08

Date of ISsue......ccccocveeene : 2023-03-08

Test Result......ccccovveviiinens : Pass

Remarks:

The results shown in this test report refer only to the sample(s) tested, this test report cannot be
reproduced, except in full, without prior written permission of the company. The report would be invalid
without specific stamp of test institute and the signatures of compiler and approver.

Prepared By:
Waltek Testing Group Co., Ltd.
Address: No. 77, Houjie Section, Guantai Road, Houjie Town, Dongguan City, Guangdong, China
Tel: +86-769-2267 6998
Fax: +86-769-2267 6828

Compiled by: Approved by:

James Cleng

James Cheng / Project Engin@yl Deval Qin/ @W« eviewer

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn Page 1 of 22



Reference No.: WTD22D12264616W Page 2 of 22

10

11

12

Contents

Page
COVER PAGE ......ooiiiiiiiiiiiieteeeeeeee ettt ettt te ittt ettt ebe b et e e et et et et et et et et et e s e b st e bt e s s b st s bt e b e be b e bebebebebebeneres 1
(L@ \V I I =V TP TRSRRRRRRRTT 2
[ Y S (@ N o 1S O 2 2 3
GENERAL INFORMATION . . ..iiitiiiiiiiiiiieetetetteeeeeeeeeeeeeeeeeeaeettetesetetasetesesebebebebebebebebebebebebebebabebebesesebesesesennres 4
41 GENERAL DESCRIPTION OF E UL T oiiiiiiiiiiiieeeeeeeeeeeeeeeee ettt eeeeeeee et e et et eeeeeeeeeeeemeeeeneeemnnnnnnns 4
4.2 DETAILS OF ACCESSORIES ... e eeeee et 4
4.3 TE ST MO oo, 5
4.4 TE ST F A CILITY oo, 5
TEST SUMMARY oottt s s s s e s s e s s e s e e e e e s s s e e e e e e e e e et e e e et eeeseeeteeeteteeeeeeeeeeeeeeeeseseseaeseseseseseans 6
EQUIPMENT USED DURING TEST ...t cttieiiee et e e e ettt e e e e e e e e etaaa e e e e e e e e e santabeneseeeeesennaaeeeeeas 7
6.1 B QUIPIMENT S L ST 1 ittt e ettt et et e et e e et e e e e e e e e e e e e e e e e e eat e e e eaaeeeseaeeeeeanseesnaneeareen 7
6.2 DESCRIPTION OF SUPPORT UNITS ..ot 7
6.3 MEASUREMENT UNCERTAINTY ..ottt ettt 8
6.4 TEST EQUIPMENT CALIBRATION ...t teee e e ee et e e e 8
CONDUCTED EMISSION ...coiiiiitiititttieeteeteteseeesesesesesesesesesesesesessseresesese............—.—......—....————————————————————.———. 9
7.1 BUT OPERATION ...t 9
7.2 BUT OB TUP e e 9
7.3 MEASUREMENT DESCRIPTION ...ttt ettt 9
7.4 CONDUCTED EMISSION TEST RESULT .. eeetetteeteeeeeeeteeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeeneessnnesennnnnnnnnsnnnnnnnnes 10
RADIATED SPURIOUS EMISSIONS ... 12
8.1 BUT OPERATION ..ottt 12
8.2 TE ST SETUP ettt 13
8.3 SPECTRUM ANALYZER SETUP ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaeaaaens 14
8.4 TEST PROCEDURE ...t te e e et e 14
8.5 CORRECTED AMPLITUDE & MARGIN CALCULATION ...ceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeennnennnnes 14
8.6 SUMMARY OF TEST RESULTS vttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaeaaaeaeaens 15
BANDWIDTH MEASUREMENT ....cooiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 21
9.1 TEST PROCEDURE ...t e ettt e e 21
9.2 TE ST RESULT et ee et e, 21
ANTENNA REQUIREMENT ...vttiiiiie ittt e e e e e ettt e e e e e e e st ae e e e e e e s e ssasbaseeeeeeessessabasaeeeeeeesesssrssneessesnnns 22
RE EXPOSURE ... 22
PHOTOGRAPHS OF TEST SETUP AND EUT ..o, 22

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn



Reference No.: WTD22D12264616W Page 3 of 22
3 Revision History
Date of
Test Report No. Receipt PEIS o BELE o Purpose | Comment | Approved
Test Issue
Sample
2022-12-30
WTD22D12264616W 2022-12-30 to 2023-03-08 Original - Valid
2023-03-08

Waltek Testing Group Co., Ltd.

http://www.waltek.com.cn




Reference No.: WTD22D12264616W Page 4 of 22

4 General Information

4.1 General Description of E.U.T

Product:

Model(s):

Model Difference:

Type of Modulation:
Frequency Range:
Antenna installation:
Hardware Version:

Software Version:

4.2 Details of accessories
Ratings:

Adapter:

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn

Alarm Clock Radio

CKSWO0555, CKSW0555X (where X denotes different LED display
colors or cosmetics )

All models are same in all respects. Only the model names and
LED display colors or cosmetics are different for different market
requirement.

The model of test sample is CKSW0555.
ASK

112-205kHz

Coil Antenna

CKSWO0555 DISPLAY BOARD SUFFIX A REV-01
uo7

Input: 5V==1.5A

Output: 5V==1.5A, 5W
Model : SMWHDOE-05015
Input : 120VAC, 60Hz, 11W
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4.3 Test Mode

Test Mode Descriptions
Standby mode EUT alone powered by AC/DC adapter
Charging mode Loading of 5W

Note:
All test mode(s) and condition(s) mentioned were considered and evaluated respectively by performing
full tests, the worst data were recorded and reported.

4.4 Test Facility
The test facility has a test site registered with the following organizations:
ISED CAB identifier: CN0O013. Test Firm Registration No.: 7760A.
Waltek Testing Group Co., Ltd. Has been registered and fully described in a report filed with the
Industry Canada. The acceptance letter from the Industry Canada is maintained in our files.
Registration number 7760A, October 15, 2016.
FCC Designation No.: CN1201. Test Firm Registration No.: 523476.
Waltek Testing Group Co., Ltd. EMC Laboratory “has been registered and fully described in a report
filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files. Registration number 523476, September 10, 2019.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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5 Test Summary

Test Items Test Requirement Result
Conducted Emission 47CFR part 15§15.207 PASS
Radiated Emission 47CFR part 15§15.209 PASS
20dB Bandwidth 47CFR part 15§15.215 PASS
Antenna Requirement 47CFR part 15§15.203 PASS
e oo | e

Note: Pass=Compliance; NC=Not Compliance; NT=Not Tested; N/A=Not Applicable

Note: -

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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6 Equipment Used during Test
6.1 Equipments List
Conducted Emissions Test Site 2#
Last Calibration
Iltem Equipment Manufacturer | Model No. Serial No. Calibration
Date Due Date
1 | EMI Test Receiver R&S ESCI 101155 2022-08-01 2023-07-31
2 LISN SCHWARZBECK| NSLK 8128 8128-259 2022-08-08 2023-08-07
3 Limiter CYBERTEK EM5010 261 2):);001 ) 2022-08-01 2023-07-31
4 Cable Laplace RF300 - 2022-08-08 2023-08-07
3m Semi-anechoic Chamber for Radiation Emissions Test site 2#
Last Calibration
Iltem Equipment Manufacturer Model No. Serial No. Calibration
Date Due Date
1 | Spectrum Analyzer R&S FSP30 100091 2022-04-28 2023-04-27
2 Amplifier Agilent 8447D 2944A10178 2022-08-01 2023-07-31
4 | Triog Broadband IsciwARZBECK| VULB9163 336 2022-08-01 | 2023-07-31
Coaxial Cable
5 (below 1GHz) Top TYPE16(13M) - 2022-08-07 2023-08-06
6 | Aqveloop Com-Power | AL-130R 10160007 | 2022-05-02 | 2023-05-01
ntenna
RF Conducted Testing
Last Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
Signal Analyzer 2022-04-28 | 2023-04-27
1. Agilent N9010A MY50520207 VAT mVA"
(9k~26.5GHz)
2 | Spectrum Analyzer R&S FSP40 100501 2022-08-01 2023-07-31
6.2 Description of Support Units
Equipment Manufacturer Model No. Series No.

Wireless charging
dummy load (5W)

Waltek

/

Waltek Testing Group Co., Ltd.
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6.3 Measurement Uncertainty

Parameter Uncertainty

Conducted Emission 1 3.64 dB (AC mains 150KHz~30MHz)
+ 5.08 dB (Bilog antenna 30M~1000MHz)

Radiated Spurious Emissions 1 5.47 dB (Horn antenna 1000M~25000MH2)

Radio Frequency +1x10"Hz

RF Power +0.42 dB

RF Power Density +0.7dB

Conducted Spurious Emissions 1 2.76 dB (9kHz~26500MHz)

Confidence interval: 95%. Confidence factor: k=2

6.4 Test Equipment Calibration

All the test equipments used are valid and calibrated by CEPREI Certification Body that address is
No.110 Dongguan Zhuang RD. Guangzhou, P. R. China.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7 Conducted Emission

Test Requirement: FCC CFR 47 Part 15 Section 15.207
Test Method: ANSI C63.10:2013
Test Result: PASS
Frequency Range: 150kHz to 30MHz
Class/Severity: Class B
— Limit (dBuV)
Limit: Frequency (MHz) Quasi-peak Average
0.15 005 66 to 56" 56 to 46*
0.5t05 56 46
5 to30 60 50
* Decreases with the logarithm of the frequency.
7.1 EUT Operation
Operating Environment:
Temperature: 22.3°C
Humidity: 455 % RH
Atmospheric Pressure: 101.4kPa
EUT Operation: Loading of 5W, Standby mode
Only the worst-case mode (Loading of 5W) were record in the report.
7.2 EUT Setup
The EUT was placed on the test table in shielding room.
0.4m
e »|
Ry EUT Receiver —{ PC System
! ] L J T
0.8m
U ] v
1
:50Q2 Terminator =

7.3 Measurement Description

The maximised peak emissions from the EUT was scanned and measured for both the Live and
Neutral Lines. Quasi-peak & average measurements were performed if peak emissions were within
6dB of the average limit line.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7.4 Conducted Emission Test Result

Live line:

Page 10 of 22

n

21}

a0

10

30

20

10

a0

1} dBuy

Limit:

AVG:

0.150

0.5

20.0

peak

AVEG

MHz

Vo | purd [aina ] Facor T Rt T Lt T s rman
1 06260 41.91 10.05 51.96 56.00 | -4.04 QP
2 0.6260| 26.09 10.05 36.14 46.00 | -9.86 | AVG
3 0.7100| 42.81 9.99 52.80 56.00 | -3.20 QP
4 0.7100| 27.02 9.99 37.01 46.00 | -8.99 | AVG
5 14420 38.62 9.90 4852 56.00 | -7.48 QP
§] 14420 24.82 9.90 3472 46.00 |-11.28| AVG
7 4.4699( 332.91 9.99 43.90 56.00 (-12.10| QP
8 44699 2523 9.99 3522 46.00 |-10.78| AVG
9 95540 34.73 10.28 45.01 60.00 [-14.99| QP
10 95540 23.78 10.28 34.06 50.00 [-15.94| AVG
11 13.5940| 33.97 10.61 44 58 60.00 |-1542| QP
12 13.5940| 2443 10.61 35.04 50.00 |-14.96| AVG

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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Neutral line:

80.0 dBuy
H i Limit: —
: : AVG: —_—
70 I o ;
&0 y SRR VR A SRR SRR SN -
d ) T —
IEATRL e SRR A
4 l][l m I '"Ildllu.il ] ‘llull_.uu.ltl_hhllrr : 1.I.|in“ 11} iy i

peak

L
30 W P\ FJ\

20 YA

10

0.0 H . H H
0.150 0.5 5 20.0  MHz

Vo | puri [dna ] Facor T Rostt T Lt [ s rman
1 0.1500| 49.64 10.44 60.08 6599 | -5.91 QP
2 0.1500| 38.36 10.44 43.80 5699 | -T19 | AVG
3 01940 45.01 10.36 5637 63.86 | -8.49 QP
4 0.1940| 33.94 10.36 44 30 5386 | -9.56 | AVG
5 0.3420| 39.02 10.28 4930 5915 | -9.85 QP
§] 0.3420| 2949 10.28 3977 4915 | -9.38 | AVG
7 04780 37.80 10.22 43.02 56.37 | -B8.35 QP
8 04780 23.33 10.22 33.556 46.37 |-12.82| AVG
9 0.6540| 42.29 1011 52.40 56.00 | -3.60 QP
10 0.6540| 24.14 1011 34.25 46.00 |-11.75] AVG
11 0.7260| 4010 10.07 5017 56.00 | -5.83 QP
12 0.7260| 2840 10.07 3847 4600 | -7T53 | AVG

Waltek Testing Group Co., Ltd.
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8 Radiated Spurious Emissions

Test Requirement:
Test Method:

Test Result:
Measurement Dist

Limit:

ance:

Page 12 of 22

FCC CFR47 Part 15 Section 15.209
ANSI C63.10:2013

PASS

3m

FCC Part15 Paragraph 15.209
Field Strength Field Strength Limit at 3m Measurement Dist
Frequency
Distance
(MHz) puV/im puV/m dBuV/m
(m)
0.009 ~ 0.490 | 2400/F(kHz) 300 10000 * 2400/F (kHz) 20log®*?F ) 4+ 80
0.490 ~ 1.705 | 24000/F(kHz) 30 100 * 24000/F (kHz) 20log#4000FkH2) 4+ 40
1.705 ~ 30 30 30 100 * 30 20log®” + 40
30 ~ 88 100** 3 100 20log"®
88 ~ 216 150** 3 150 20log!"®?
216 ~ 960 200* 3 200 20log®?
Above 960 500 3 500 20log®™

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating
under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz
or 470-806 MHz. However, operation within these frequency bands is permltted under other sections
of this part, e.g., §§15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.

Note:

According to §15.209(d), the emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and
above 1000 MHz. Radiated emission limits in these three bands are based on measurements
employing an average detector.

According to §15.31(f)(2):

3m Measurement level (dBuV/m) = 300m Measurement level (dBuV/m) + 40log (300/3) (dBpV/m).

8.1 EUT Operation

Operating Environment:

Temperature: 22.9°C
Humidity: 49.5 % RH
Atmospheric Pressure: 101.2kPa

EUT Operation: Loading of 5W, Standby mode

Only the worst-case mode (Loading of 5W) were record in the report.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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8.2 Test Setup
The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the

setup accordance with the ANSI 63.10:2013.
The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0° to 360°

Turn Table

em Analyser Network
The test setup for emission measurement above 30MHz and up to 1 000MHz.

Semi-anechoic 3m Chamber
Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

pectrum
ANa e

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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8.3

8.4

8.5

Spectrum Analyzer Setup

Below 30MHz
Sweep Speed ... Auto
IF Bandwidth.........ccccoviiiiiieiie e, 10kHz
Video Bandwidth...............cccooiiiiiininnn 10kHz
Resolution Bandwidth.................................. 10kHz
Above 30MHz
Sweep Speed........occcviiiiiieiiieieeeee e Auto
Video Bandwidth.................ccccco 300kHz
Resolution Bandwidth.................ccccvveeeen.. 100kHz

Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane, EUT is set 3m away from the
receiving antenna, which is 1.0m above ground plane (Height of the centre of the loop above the
GRP of the SAC is 1 m).

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.

3. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And each emission was to be maximized by changing the polarization of receiving antenna both
vertical coaxial and vertical coplanar.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are tested under 3-axes (X, Y, Z) position (X denotes lying on the table,
Y denotes side stand and Z denotes vertical stand). After pre-test, it was found that the worse

radiation emission was get at the Z position. So the data shown was the Z position only.
Note:
Although these test were performed other than open area test site, adequate comparison
measurements were confirmed against 300m open area test site. Therefore sufficient tests were made
to demonstrate that the alternative site produces results that correlate with the ones of tests made in
an open field based on KDB 414788 DO1.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and
subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit

for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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8.6 Summary of Test Results

Test Frequency: 9kHz ~ 150kHz

Antenna Polarization: 0°

Page 15 of 22

1420  dBuW/m

132
122
112 ----i-------------------------------;----- T
102 ; ;
92
82
72
b2
u2
42
32
L O N O
12 | SR SRR RO SO U SRS SO SOt SO
20 ; H H H H H H H H
9.000 1%0.00 kH=z
No. (llz\;quz-) (33333'?% F(?ig;] r (dgis{:’:’l) (dléuljn\"fl}m) ngrag)m Detector | Remark
1 00117| 3793 | 1521 | 5314 | 12615 |-73.01] peak
2 00261| 3789 | 1494 | 5283 | 11920 | 6637 peak
3 00408| 3786 | 1483 | 5269 | 11533 | 6264| peak
4 00677| 3786 | 1482 | 5268 | 11094 | 5826 peak
5 00967| 3731 | 1463 | 5194 | 10786 | 5592 peak
6 01303| 4625 | 1443 | 6068 | 10627 | 4469 peak

Waltek Testing Group Co., Ltd.
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Antenna Polarization: 90°

1420  dBuv/m

132
122
112
102
92
82
72
k2
o2
42

32

-----------------------------------------------------------------------------------------------------------------------------

9.000 150.00 kHz

No.

Freq. Reading | Factor Result Limit  [Margin

(MHz)  |(@BuV/m)| (dB) |(dBuVim)|(dBuvim)| (aB) | D=t | Remark

0.0107| 38.29 15.22 53.51 126.92 | -73.41| peak

0.0203| 37.94 15.08 53.02 121.38 | -68.36| peak

0.0473| 39.05 14.83 53.88 114.05 | -680.17| peak

0.0667| 3B8.29 14.82 53.11 111.07 | -57.96| peak

0.0974| 3841 14.63 53.04 107.79 | -54.75| peak

@D B W K=

0.1318| 53.31 14.41 67.72 10517 | -37.45| peak

Waltek Testing Group Co., Ltd.
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Test Frequency: 150kHz ~ 30MHz

Antenna Polarization: 0°

Page 17 of 22

122.0

dBu¥/m

1z

102 ==

92
g2
2
62
62
42
32
22
12
2
-8

0150 30.0 MHz
No. (';;quz') (Egiijflsrrf} F(?ig;] ' (dgisiﬂflr;) (dél'f\}'}m; wEng}m Detector | Remark
1 02044| 3944 | 1390 | 5334 | 10056 | 4722 peak
2 03955 3700 | 1348 | 5147 | 9565 |-44.18| peak
3 17071| 2618 | 1390 | 4008 | 6954 |-2946] peak
4 47960| 1926 | 1548 | 3474 | 6954 | 3480 peak
5 106198 1866 | 1457 | 3323 | 6954 |-3631| peak
6 209243 1841 | 1385 | 3226 | 6054 |-37.28| peak

Waltek Testing Group Co., Ltd.
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Antenna Polarization: 90°

Page 18 of 22

122.0  dBu¥/m

112 E

102 == ;

92 :

a2 E

72

62 1:

52 : :

2 ! : Z ;

% 5 5 | 5

2

12 5 5 ? -

, T S

8 5 5 5 -

0150 0.5 5 300 MHz

No. (llz\f:ﬁlqz-} (Egisilf?ng} F(i'étf r (dgisx'yf:ﬂ.) (démfm) M(irag}m Detector | Remark
1 0.1659| 4165 | 1422 | 5587 | 10318 |-47.31| peak
2 03933 4108 | 1348 | 5456 | 9570 |-4114] peak
3 05074| 3551 | 1344 | 4895 | 7350 | 2455 peak
4 14953 2801 | 1381 | 4182 | 6414 |-2232| peak
5 38399 2028 | 1528 | 3566 | 6954 |-33.98] peak
6 153883 1583 | 1500 | 3002 | 69564 |-3862| peak

Waltek Testing Group Co., Ltd.
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Test Frequency: 30MHz ~ 1 000MHz

Antenna Polarization: Vertical

Page 19 of 22

20.0 dBuVim
: | : Limit: —
| o ——
?l] --------- LR LR i -------------- ] ) E- --------- J: ------------------- JI----E----I---
B0 | S S O SN SN R S
50 f f f
10 : : f
30 . 1 - ' 5 :
oA L s
10 oo . ! ? ! feonoden
Wl I il
20000 10 50 B0 70 20 200 400 %00 €00 700 10000 MHz
Freq. Reading | Factor Result Limit  [Margin

No- | MHz) |@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) |DEtEcter | Remark

1 333279| 5304 | 1984 | 3320 | 4000 | 680| QP

2 343064| 5289 | -19.79 | 3310 | 4000 | 690| QP

3 30.1616| 5206 | -1961 | 3335 | 4000 | 665| QP

4 628708 5197 | 1951 | 3246 | 4000 | 754| QP

5 213.0151| 5266 | 2007 | 3249 | 4350 |-1101| QP

6 2459509| 4919 | -18.77 | 3042 | 4600 |-1558] QP

Waltek Testing Group Co., Ltd.
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Antenna Polarization: Horizontal

Page 20 of 22

800  dBV/m
Limit. -
Margin: —_—
| e S - S AR Sy SRRt AU U S
7 O N SOUIO SRS Y SN SUUE SO HNOUUUIOON SOOI SN ST SN SO SO S
50
40
30
20
10
0o ; ; ; ; ; ; Lo
30000 40 50 &0 70 &0 700 400 500 600 700 1000.0 MH:
Freq. Reading | Factor Result Limit  |Margin

No- | (MHz) |@Buvim)| (dB) |(dBuv/im)|(dBuvim)| (dB) |Detectr | Remark

1 33.2112| 38.70 -19.84 18.86 40.00 |-21.14| QP

2 68.3908| 36.86 -20.26 16.80 40.00 |-2340| QP

3 158.1123 4125 -17.23 2402 4350 |-1948| QP

4 212.2695( 50.85 -20.08 3077 4350 |-1273 QP

5 221.3921( 5095 -20.02 30.93 46.00 |-15.07| QP

6 478.8456( 36.38 -12.40 2398 46.00 |-22.02| QP

Waltek Testing Group Co., Ltd.
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9 Bandwidth Measurement

Test Requirement: FCC CFRA47 Part 15 Section 15.215
Test Method: ANSI C63.10:2013
9.1 Test Procedure
1 The transmitter shall be operated at its maximum carrier power measured under normal test conditions;

2. The span of the analyzer shall be set to capture all products of the modulation process, including the
emission skirts.

3. Set the spectrum analyzer: RBW = 10Hz, VBW = 30Hz

4. Measured the spectrum width with power higher than 20dB below carrier Bandwidth.

9.2 Test Result

Test Channel 20dB Bandwidth
(kHz) Emission(kHz)
146.08 0.262

Test result plot as follows:
20dB Bandwidth

®

A W

Waltek Testing Group Co., Ltd.
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10 Antenna Requirement

According to the FCC Part 15 Paragraph 15.203, an intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. The
use of an antenna that uses a unique coupling to the intentional radiator, the manufacturer may design
the unit permanently attached antenna or of an so that a broken antenna can be replaced by the user,
but the use of a standard antenna jack or electrical connector is prohibited.

Note: Please refer to EUT photos for more details.

11 RF Exposure

Note: Please refer to RF Exposure test report: WTD22X12262059W.
12 Photographs of test setup and EUT

Note: Please refer to appendix: Appendix-CKSWO0555-Photos.
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